



Certificate of Analysis

M2

产品名称: 熔喷法非织造布

Product description: Meltblown nonwovens

型号 Style: YY0469- 25gsm

产品批号 Lot No: 20200405

检测日期 Test Date: 2020-04-05

检验项目 Test Items	单位 Unit	标准值 Specification	检测结果 Test Result	测试方法 Test method
平方米克重 Basic Weight	gsm	25±1.25	25.05	GB24218.1
厚度 Thickness	mm	0.21±0.03	0.21	GB24218.2
断裂强力 Tensile Strength	MD	N/5cm	≥8.6	GB24218.3
	CD	N/5cm	≥7.2	
断裂伸长率 Elongation	MD	%	≥11	
	CD	%	≥15	
阻力 Resistance	mmH <sub>2</sub> O	≤4.9	≤4.9	YY0469
过滤效率 filtration efficiency	%	≥95	≥95	

备注: 测试阻力、效率的流量为 28.3L/min, 气溶胶粒径 0.3 μm。

Remark: The flow rate is 28.3 L/min for testing Resistance and filtration efficiency, particle size 0.3 μm. COA 数据为批号范围平均数据。The COA value is the lot no. range average value.

客户 Customer: HB.FSD

Note:

强力相关数据取样于分切、包装前, 该测试数据以现场强力机 (品牌: 方圆 型号: YG026PC) 为准。阻力、效率测试仪器 (品牌: TSI 型号: 8130)

The tensile strength data is sampled before the slitting and packaging, the testing data is according to site strength testing apparatus (brand: Fang Yuan type: YG026PC) . Resistance, BFE test instrument (brand: TSI type: 8130)

质量判定:

Quality judge

合格  
Pass

质量检验部  
Seal of QA

